

CERTIFICADO DE CALIDAD

GRADO DE ACERO : A-36
MEDIDA 1/8 x 1
SOLERA
SECCION : 100 X 100
No DE COLADA : 7308-1

ANALISIS QUIMICO

C	Mn	Si	P	S	Cr	Ni	Mo
.190	0.867	.230	.006	.026	.075	.082	.0
Cu	Al	Ti	Sn				
.240	.016	.0	.2				

CARACTERISTICAS FISICAS

	MINIMAS	MAXIMAS	PROMEDIO
CONCAVIDAD	.053	1.12	0.62
ROMBOSIDAD	1	5	0